Z= Insportline

USER MANUAL - EN

IN 6447 Climber For Home Use inSPORTIline SM-3276
%

Product May Vary Slightly From Picture
MADE IN TAIWAN



CONTENTS

SAFETY INSTRUGCTION ...ttt e ettt e e e e 2222 e e et e et eeebe bbb a e e e e e e aeeeeeesssenbnnanns 3..
ASSEMBLY PARTS ettt ettt ettt e et oo o4 oot e e et e e e e e e e e e e s e e e e bbb e e e e e r e e et e e eaeeas 4
HARDWARE IDENTIFICATION CHART ...ootiiiiiiiee ettt e e e e e e e et e e e e e e 5
ASSEMBLE INSTRUGCTIONS ..ottt mmmm ettt e e e e e e e e e e e e e e e ettt e e e e e eeaeeeaasaaaannnnnrenes 8
OPERATION INSTRUGCTIONS .....iiiittittieiitiett ettt ettt e e e e e e e e e e s e s s aa b ss e e eeeeetetaeaaeaeesesaassannnnnns 13
HOW TO ADJUST THE ADJUSTING ENDCAPS OF THE REAR SBRIZER .......cccccoviiiiiiiiiiiiiiiieee, 13
HOW TO ADJUST CONSOLE ANGLE ...ttt ceeee e e e e ettt a e e e e 14
HOW TO TOW THE ITEM SAFELY ..ot e e e e e e e e e e e et 14
HOW TO ADJUST THE STAND ON THE MIDDLE OF MAIN FRAMES BASE ..., 14
HOW TO ADJUST THE STRIDE LENGTH ....uiii ettt a e e e eeaees 15
CONSOLE INSTRUGCTIONS ...ttt e e et e et e et et e e s e e e e a2 e aeaeeeeeass bbb e e e e aaeaeeeeessssnnannn 16
e oo =T 4 T 1 PSSO PPPRTR 16
CONSOIE BULIONS ...ttt ettt et s ke e st e st e e s e s e e e s e e s nn e e e nnnre e e nnnn e e e nnee e e 17
CONSO0IE FUNCHONS ...ttt ettt et e st e s e e et e e st e e e s nn e e e nnne e e e snne e e s s e e e nnnes 19
MANUAL PROGRAM (PL)...ttiitiee ittt ettt ettt e e e s sttt e e e e s sabtae e e s s ansbte e e e e s anbnneeaeesannsneeeeas 21
PROGRAM (P2 ~ P7) oottt ettt ettt et et et s e e e e e 25
BODY FAT PROGRAM (P8) ...t eeeeee et ee e e e eee e et ee s ee et ee e s et e ee s e s e 29
H. R. C. PROGRAM (PO ~ PL2) ...t eeeeees s e e st ee e eeenesee e en s 33
USER SETTING PROGRAM (P13 ~ PLB) ...t icmmeetieteit ettt ettt e e e e et e e e e e e e aaaaaaaeaeaaa s 37
CONSOLE TROUBLE SHOOTING GUIDE .......uuiiii ettt e e e e e e e eeeeeenens 41
CONDITIONING GUIDELINES
PRODUCT PARTS DRAWING (A) ..ttttttttetteeteee sttt eeta et aaaaaaaaaaaaaaaaaaansssseseeaeeaaaaaaaaaaasassasaaaaainnsnnes 45
PRODUCT PARTS DRAWING (B) i ieieeiiiiiiii oottt e e e e e e e e e ettt e e e e e e e e aaaeaaaaaeaaaaannnnnnenes 46
[ R IS I 1 LTS PPPPRPPP 47

TERMS AND CONDITIONS OF WARRANTY, WARRANTY CLAIMS ......cooiiiieiiee e 51



Exercise can present a health risk. Consult a playsibefore beginning any exercise program witls thi
equipment.

If you feel faint or dizzy, immediately discontinuse of this equipment. Serious bodily injury cacwr if this
equipment is not assembled and used correctlyo@ethodily injury can also occur if all instructsare not
followed.

Keep children and pets away from equipment wheasi Always make sure all bolts and nuts are tigide
prior to each use. Follow all safety instructionghis manual.

CAUTION: WEIGHT ON THIS PRODUCT SHOULD NOT EXCEED 1 36KG / 300LBS.

SAFETY INSTRUCTION

WARNING: To reduce the risk of serious injury, read the following safety instructions before using the
Climber.

1.
2.

10.
11.

12.
13.
14.

15.

16.
17.
18.
19.
20.

21.

Read all warnings posted on the equipment

Read this Owner's Manual and follow it carefullyfdse using the equipment. Make sure that it is
properly assembled and tightened before use

We recommend that two people be available for alsbeaf this product

Keep children and pets away from the equipmentnBtoallow children and pets to use or play on the
equipment. Always keep children and pets away filoerequipment when it is in use

It is recommended that you place this exercisepggent on an equipment mat

Set up and operate the equipment on a solid levéee. Do not position the equipment on loose rugs
or uneven surfaces

Inspect the equipment for worn or loose componprits to each use
Tighten / replace any loose or worn components poi@ising the equipment

Consult a physician prior to commencing an exerpiegram. If, at any time during exercise, you feel
faint, dizzy, or experience pain, stop and congulir physician

Follow your physician's recommendations in deveigpiour own personal fithess program

Always choose the workout which best fits your pbgk strength and flexibility level. Know your
limits and train within them. Always use commonsemwhen exercising

Before using this product, please consult yourgmabphysician for a complete physical examination.
Do not wear loose or dangling clothing while usihg equipment

Never exercise in bare feet or socks; always weeect footwear, such as running, walking, or cross
training shoes

Be careful to maintain your balance while usingumng, dismounting, or assembling the equipment
loss of balance may result in a fall and serioudilpanjury

Keep both feet firmly and securely on the Foot Pedéile exercising

The equipment should not be used by persons wejghiar 300 pounds /136 kgs
The equipment should be used by only one persartiate

The equipment is for semi-commercial, light-comnsrand home usage

Maintenance: Replace the defective components inatedgd and / or keep the equipment out of use
until repair the equipment completely.

Make sure that adequate space is available fosatoeand passage around the equipment; keepsat lea
a distance of 1 meter from any obstruction objeutemusing the machine



A

A WARNING: Before starting any exercise or conditioning pamgryou should consult with your personal
physician to see if you require a complete physésalm. This is especially important if you are other age of
35, have never exercised before, are pregnantifiar rom any illness

READ AND FOLLOW THE SAFETY PRECAUTIONS. FAILURE TO FOLLOW THESE
INSTRUCTIONS CAN RESULT IN SERIOUS BODILY INJURY

ASSEMBLY PARTS

Unpack the box in a clear area. Follow ttist of Assembly Partsbelow to check and make sure all assembly
parts are present and in good condition. Do ngiatie of the packing material until the assemblycess is
completed. Assembly tools and hardware kit havkided for you to use when assembling the product.

Console Upper Console Bottom

Cover Cover Console Sleeve Upright Post Assembly

Fixed Handlebar Upper Handlebar Pedal Sliding Rail

/

Upright & Nut & Leveler Front & Rear

Handlebar Sleeve Stabilizer Main Frame Assembly

@3

o &

Linkage Plug Rail Sleeve Securing Cap Pedal Suppoirm




7
)
©

@ @

Handrail Base Cover | Pedal Bottom Case Adaptor

oL >
Q @‘

HARDWARE IDENTIFICATION CHART

Unpack the box in a clear area. Follow thst of Hardware Kit below. This chart is provided to help identify
the hardware used in the assembly process. Placgashers, the end of bolts, or screws on theesittd check
for the correct diameter. Use the small scale txklthe length of the bolts and screws. Do notadispof the
packing material until the assembly process is deted

3/1e" 1/4" 516" 3/8" 12"
':--H. ) ."f’ %\"l "f----h‘\' ‘/’_H\
- C/’ \ .l\a,_./l ( 1 INCHES

Y

0 172 1 12 2 1/2 3 112 4 172 5 12 6

| I | T I T T I I | T | I | I i T in-
L D T Ty T T T T T T T T T T T T
0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150
» 7N
T A T | ' |
o O O W MILLIMETERS
6 : 10 12

o

NOTICE: The length of all bolts and screws except thogé Wlat heads is measured from below the head to
the end of the bolt or screw. Flat head bolts amdvgs are measured from the top of the head tertdeof the
bolt or screw

After unpacking the unityou will notice that the package includes 3 bags tfardware (HARDWARE KIT
A, HARDWARE KIT B and HARDWARE KIT C) .

Assembly’sStep 1, 2, 3, 7, 8Using HARDWARE KITA
Assembly’sStep 9, 10, 11Using HARDWARE KITB
Note:

a. Please review below to know the content of eactvare kit (A and B)

b. Some small parts may have been pre-attached fopisigi. If a part is not in the hardware bag, chieck




see if it has been pre-assembled

HARDWARE KIT A Part No. and Description QTY
@ 79 Lock Washer (M8) 6 pcs
80 Washer (8x16x2.0t) 2 pcs
v
@K@@ 93 Bolt (M6xp1.0x25mm) 2 pcs
@@ 94 Bolt (M8xp1.25x16mm) 4 pcs
(((((((( <Z@ 101 Bolt (M8xpl1.25x90mm) 2 pcs
106 Bolt (M8xp1.25x90mm) 2 pcs
@ (g
109 Carriage Bolt (M8xp1.25x90mm) 2 pcs
@@ 0
) 112 Nylon Nut (M8xp1.25 4 pcs
@ y (M8xp1.25) p
L]
131 Self-Tapping Screw, Flat Head 6 pcs
(o (Maxzomm)
HARDWARE KIT B Part No. and Description QTY
@ 79 Lock Washer (M8) 1 pcs
80 Washer (8x16x2.0t) 1 pcs
N
88 Self-Tapping Screw, Flat Head (M4x16mm) 4 pcs
(o
4 90 Bolt (M5xp0.8x25mm) 4 pcs
((((((((((((ﬁ@
g 91 Bolt (M5xp0.8x15mm) 4 pcs
((((( 98 Bolt (M6xp1.0x15mm) 4 pcs
99 Bolt (M6xp1.0x35mm) 4 pcs
@ 1@
: 100 Bolt (M8xp1.25x45mm) 1 pcs
110 Nylon Nut (M6xp1.0) 4 pcs

<\




BEFORE YOU BEGIN

Thank you for choosing the Climber. We take gre@depin producing this quality product and hopewili
provide many hours of quality exercise to make fgml better, look better and enjoy life to its &sft.

Yes, it's a proven fact that a regular exercisgam can improve your physical and mental health.

Too often, our busy lifestyles limit our time angpmrtunity to exercise. The equipment provides r@veaient

and simple method to begin your assault on gettmg body in shape and achieving a happier andtierl
lifestyle.

Before reading further, please review the drawiatply and familiarize yourself with the parts that &abeled.
Read this manual carefully before using the equiime

/5‘ Console

Upper Handlebar

Main Frame

Spring Knab

Pedal Rail

Sliding Roller

T~ | @— Adjustable Rear Stabilizer End Cap




THE FOLLOWING TOOLS ARE INCLUDED FOR ASSEMBLY:

—) ) G —=

PHILLIPS ALLEN WRENCH WRENCH
SCREWDRIVER (6mm) (5 mm) (10 & 13 mm)

ASSEMBLE INSTRUCTIONS

STEP 1 — Front Stabilizer Assembly

For letting the
sliding rail
assembly
attaches nicely
to the rear
stabilizer,

please don’t
fully tighten on

N
2
|r By g ~
S Use tool Use tool
//// L—6mm 13mm
///// ( ° Irnl--'[\ |
v N
rd
B0
+ 78,
[} 103 (" \ -

a. Attach theFront Stabilizer (2) to theMain Frame (1).
NOTE: “Small Tip: Attach screws and bolts to the assenalsts first before secure”

To assemble thEront Stabilizer (2) to theMaine Frame (1) with more efficient and easy way, it is
suggested to attach tw@/ashers (8x16x2.0t)(80)two Lock Washers (M8)(79) and two Bolts
(M8xp1.25x90mm)(101)o theFront Stabilizer (2) and theMaine Frame (1)first before fully secure.
**Please do not secure the bolts unless you makersuBolts all go into screw holes of Front
Stabilizer and Main Frame**

b. Fully secure two Washers (8x16x2.0t)(80),two Lock Washers (M8)(79) and two Bolts
(M8xp1.25x90mm)(101)xhat attach to thEront Stabilizer (2) to theMain Frame (1).

STEP 2 - Sliding Rail Assembly



NOTE: For shipping purpose, lpcd#/asher (8x16x2.0t)(80) 1pcs Lock Washer
(M8)(79) and 1pcsBolt (M8xp1.25x20mm)(103)are attached on thdain Frame (1)
as the draft shown on the left.

a. Remove 1pcs Washer (8x16x2.0t)(80) 1pcs Lock Washer (M8)(79) and 1pcs Bolt
(M8xp1.25x20mm)(103Yrom theMain Frame (1).

b. Attach theLeft Sliding Rail (4) to the Main Frame (1) by securing withlpcsWasher (8x16x2.0t)(80)
1pcsLock Washer (M8)(79)and 1pcsBolt (M8xpl.25x20mm)(103). For letting the slidingail assembly
attaches nicely to the rear stabilizer, please oris step b., do not fully tighten washer and bolt§79, 80
and 103).

c. Then attach th&ecuring Cap (30)and secure withipcs Bolt (M6xp1.0x25mm)(93).
d. Repeat the above same procedure for the right side.

STEP 3 — Rail Sleeve & Rear Stabilizer Assembly

a. Attach theRail Sleeve (31}o theRear Stabilizer (3)

NOTE: For shipping purpose, 2pcd/ashers (8x16x2.0t)(8Q) 2pcs Lock

Washers (M8)(79)and 2pcsBolts (M8xp1.25x20mm)(103)re attached to the

back of theRear Stabilizer (3)as the draft shown on the right. o

103

b. Remove 2pcs Washers (8x16x2.0t)(8Q) 2pcs Lock Washers (M8)(79) and 2pcs Bolts
(M8xp1.25x20mm)(103)rom the back of th®ear Stabilizer (3).

c. Attach theRear Stabilizer (3)to theMain Frame (1) and then go on to attach theft and Right Sliding
Rail (4,5) to theRear Stabilizer (3).

d. Follow the drawing line to secure wispcsWashers (8x16x2.0t)(8Q)2pcsLock Washers (M8)(79) 2pcs
Bolts (M8xp1.25x20mm)(103), 2pcs Carriage Bolt (M§x1.25x90mm)(109)and 2pcsNylon Nuts
(M8xpl.25)(112)

e. Go back to Step #o fully tighten2pcsWashers (8x16x2.0t)(8Q)2pcsLock Washers (M8)(79)and 2pcs

Bolts (M8xp1.25x20mm)(103pn two upper sides of the sliding rail.

f.  Attach thelLeveler (23)andNut (M8xp1.25)(114)to the middle of thélain Frame’s base (1) Adjust the
Leveler (23) until it meets the base of the Main Frame. Thghtén theNut (114) securely against the
Main Frame (1). NOTE: The purpose of adjust thesveler (23)is to level the item and get more support
for the base on the Main Frame. Adjust tleeeler (23) until the item sets on the floor without rocking

STEP 4 — Upright Sleeve & Upright Post Assembly



a. Slide theUpright Sleeve (37)onto theUpright
Post (6)

NOTE: For shipping purpose, 5pchlylon Nuts

(M8xp1.25)(112) are attached on th®lain Frame

lisa laal gz {aoal Usa {aal
1

L-fmm Smm 3mm

|

theMain Frame (1).
c. Refer toEIG.A’s 3 following drawings, in order
to let point A (Middle Handlebar) anghoint B
(Pedal Arm Connector) could connect nicely,
before attaching thepright Post (6) to theMain
Frame (1), make sure raisingoint A (Middle
Handlebar) in 45 degree, then attach lthgight
Post (6)to theMain Frame (1) and secure with
5pcs Nylon Nuts (M8xpl.25)(112). **Please
don't fully tighten nuts (112), wait until Step 6

to fully tighten the nuts.**

STEP 5 — Connection Wire Assembly

Connect thevliddle Connection Wire (118 to theLower Connection Wire (119) NOTE: Be careful not to
pinch the wires.

STEP 6 — Linkage & Linkage Plug Assembly

NOTE: For shipping purpose, 1p®&olt (M8xp1.25x50mm)(104) 1pcs 104
Nylon Nut (M8xp1.25)(112) and 1pcs Bolt (M5xp0.8x25mm)(92)are
attached to th€edal Arm Connector (16)as the draft shown on the right.

a. Remove 1pc8olt (M8xp1.25x50mm)(104) 1pcsNylon Nut (M8xpl1.25)(112)and1pcsBolt

(M5xp0.8x25mm)(92)from thePedal Arm Connector (16).

b. Follow theEIG 1 to attach theRight Linkage (15) to theRight Pedal Arm Connector (16)by securing
with 1pcsBolt (M8xpl1.25x50mm)(104) 1pcsNylon Nut (M8xpl1.25)(112). NOTE:In order to let the
Linkage (15) rotate smoothly, after fully tighten he Bolts (104) and Nuts (112), please loose the Blut
(112) just 1/8 counterclockwise turn.

P
5
\

J \
Rotate

Mut 1/8 \j
counterclockwise
turn

c. Attach theRight Linkage Plug (58)to theRight Pedal Arm Connector (16)and secure with 1pd3olt
(M5xp0.8x25mm)(92).



d. Repeat the above same procedure for the left side.
e. Go back to Step b fully tighten 5pcsNylon Nuts (M8xp1.25)(112)n the bottom of thelpright Post (6).

f. Slide theUpright Sleeve (37)down to cover the open area of ain Frame (1).

STEP 7 — Pedal Support Arm Assembly

a. Refer to the inset drawirielG .2, cut off thetie
(A) on the front end of thRight Pedal Support
Arm (14). NOTE: Please be sure that tBaaft
Sleeve (68)nside thePedal Support Arm (14)
does not fall off while cutting off the tie.

b. Attach the front end of thRight Pedal Support
Arm Assembly (14)to theRight Pivoting Arm
(12) with 1pcsBolt (M8xp1.25x90mm)(106)and
1pcs Nut (M8xpl.25)(112) NOTE: Please be
sure thatBolt (106) would screw through the
Shaft Sleeve (68)nside front end of th&ight
Pedal Support Arm Assembly (14) during
assembly.

NOTE: Refer to the inset drawind¢tlG.3, for
shipping purpose, 1pdRoller Spacer (56) 1pcsBolt
(M8xp1.25x65mm)(105) 1pcs Nylon Nut
(M8xp1.25)(112) are attached to th&ight Roller
Bracket (69) as the draft shown on the left.

U ool Use ool Usze {ool
L-Bmm Srmm 13mm

c. Remove 1pcRoller Spacer (56) 1pcsBolt
(M8xp1.25x65mm)(105) 1pcsNylon Nut
(M8xp1.25)(112)from theRight Roller Bracket
(69).

d. Refer toFIG 3. Place the roller under tii&ight
Pedal Support Arm (14)onto theRight Sliding
Rail (5).

e. Then place theRoller Spacer (56) under the
Right Sliding Rail (5), secure 1pcsBolt
(M8xp1.25x65mm)(105) through the Roller
Spacer (56) with 1pcs Nylon  Nut
(M8xp1.25)(112)

NOTE: Please be sure not to over-tightalt (105)andNut (112), after tightening, make sure 36

the Roller Spacer (56)could still rotate nicely by using finger to rotdke Roller Spacer (56) %
If the Roller Spacer (56)is unable to rotate, would cause the roller cotiglide smoothly on  {¢/

&

the Sliding Rail.

f. Repeat the above same procedure for the left side.

STEP 8 — Pedal Assembly

a. Attach thePedal Bottom Case(130jo theRight Pedal (54)and secure with 3pcSelf-Tapping Screw,
Flat Head (M4x10mm) (131).

b. Attach theRight Pedal (54)to the uppePedal Platelocated on the rear of tieight Pedal Support Arm
(14) and secure with 2pdsock Washers (M8)(79)and 2 pcd8olts (M8xpl.25x16mm)(94)

c. Repeat the above same procedure for the left side.



STEP 9 — Handrail Base Cover Assembly

To assemble thélandrail Base Cover (42, 43)
place thelLeft Handrail Base Cover (128)at the
inner side of theRight Middle Handlebar (11).
Place theRight Handrail Base Cover (129)at the
outer side of theRight Middle Handlebar (11).
Bolt theHandrail Base Cover (128, 129vith 2pcs
Self-Tapping Screws, Flat Head (M4x16mm)(88)
Repeat the above assembly proaasshe left side.

STEP 10 — Fixed Handlebar Assembly

NOTE: 4pcsWashers (8x16x2.0t)(8Q)4pcsLock Washers (M8)(79)and 4pcBolts (M8xpl.25x16mm)(102)
will already be attached on two sides of Bieed Handlebar (7).

a. Remove 4pcs Washers (8x16x2.0t)(8Q) 4pcs Lock Washers (M8)(79) and 4pcs Bolts
(M8xp1.25x16mm)(102)rom theFixed Handlebar (7).

102 S8 p2

80 >4 ;}’ﬂo 5
7 ' _“QJ 02

b. Position theFixed Handlebar (7)in place through th&pright Post Assembly (6)and secure witlbpcs
Washers (8x16x2.0t)(8Q)5pcsLock Washers (M8)(79)and 4pcBolts (M8xpl.25x16mm)(102nd 1pcs
Bolt (M8xp1.25x45mm)(100) NOTE:1pcsWasher (8x16x2.0t)(80) 1pcsLock Washer (M8)(79) 1pcs
Bolt (M8xp1.25x45mm)(100)will be packed intclARDWARE KIT B .

STEP 11 — Console and Connection Wire Assembly

a. Follow FIG.4 to attach theConsole Bottom Cover (33)o the Console (32)and secure with 4pdolts
(M5xp0.8x25mm)(90).

b. Place and secure th@onsole Assembly (32, 33)nto the iron plate of th&Jpright Post Assembly (6)
using 4pcBolts (M6xp1.0x15mm)(98).

c. Connect thérront Connection Wire (117)to theMiddle Connection Wire (118). Be care not to pinch

the wires

d. Connect theéFront Pulse Sensor Wire (124}o theRear Pulse Sensor Wire (125). Be care not to pinch
the wires

STEP 12 — Console Sleeve, Handlebar Sleeve & Uppg¢andlebar Assembly



a. Attach theRight Console Sleeve (359nd the
Left Console Sleeve (34p theUpright Post
Assembly (6).Bolt the Console Sleeve (34, 35)
with 4pcsBolts (M5xp0.8x15mm)(91).
NOTE: Make sure that thRight Console Sleeve (35)
and thelLeft Console Sleeve (34Wwould cover the
Upright Cover and the lowest layer of th€onsole
Bottom Cover (33) as the following illustration
shown.

b. Slide theRight Handlebar Sleeve (44pnto the
Right Upper Handlebar (9).
c. Attach theRight Upper Handlebar (9) onto the

[ Ve toos stk g2 tn Right Middle Handlebar (11) and secure wit@
i =y ) Bolts (M6xp1.0x35mm)(99)and2pcs Nylon
H ' Nuts (M6xp1.0)(110)
‘ d. Slide theRight Handlebar Sleeve (44down
- until it touches the middle part of Handlebar.

e. Repeat the above same procedure for the left side.
f.  Finish the assembly, make sure that all parts are

tightened before you use the equipment

STEP 13 — AC Adaptor

a. Connect théddaptor to the connector located on the front side ofMfaén Frame (1).
b. Plug theAdaptor into an electrical outlet to light up the console.

OPERATION INSTRUCTIONS

HOW TO ADJUST THE ADJUSTING ENDCAPS OF THE REAR STABILIZER

a. After placing the equipment in the intended locafior use, check the stability of the equipment

If it's the one of theAdjusting EndCaps (27)on rear end of thRear Stabilizer (3)causes a slight rocking
motion. To level the equipment, turn one or bothhefAdjusting EndCaps (27)in clockwise or counter-
clockwise direction until the equipment sets onftber without rocking.



Rear Stabilizer’s
Adjusting EndCap

HOW TO ADJUST CONSOLE ANGLE

To get the best console angle, it's suggestedddath hands to hold the upper and lower end odinsole and
gently adjust the console angle to the proper jpwsit

HOW TO TOW THE ITEM SAFELY

Hold theRear Stabilizer (3) up with two hands and tow the item to the desplade carefully

* Make sure the floor is level while towing the item

HOW TO ADJUST THE STAND ON THE MIDDLE OF MAIN FRAME 'S BASE

NOTE: The purpose of adjust theveler (23)is to level the item and get more support fortiase on the Main
Frame. After finishing all assembly process, pldezitem on a flat surface. Adjust theveler (23) until the
item sets on the floor without rocking, then tighteeNut (114)securely against tHdain Frame (1).

et
-




HOW TO ADJUST THE STRIDE LENGTH

The Climber is equipped with three adjustable stride lengtosf19” (483mm) to 21” (539mm)

a.

b.

To adjust the stride length, loosen and pull 8@ing Knob (48). Move thePivoting Arm (12) to the
proper desired position

Release theSpring Knob (48) and make sure the pin on the knob get into thestmgent hole in the
Pivoting Arm (12).

Repeat the above process to adjust the strideHenmgleft side
NOTE:

1. Always adjust theRight & Left Pivoting Arm (12) in the same height.
2. Securely tightemRight & Left Spring Knob (48) before exercising

o

ad—h

[

Position A

Position O

oC

= =

[

Fosition




CONSOLE INSTRUCTIONS

-~ Take a few minutes to review the console layouto®e
is an overview of the console’s features and fiomsti

888510 .81 s
8888 esrees 048

DISTANCE 00O I B ----= il BODY TYPE
-

3889

- I
i am I - rnm:nn.naa:ﬂ:ﬁ

We recommend that you use the console to help yary
your workout routine and keep you focused on ypur
process toward your fitness goals. The console |can
become an important source of motivation and istere

which will help keep you on track

PULSE
RECOVERY up MODE DOWN ENTER

o000 00

L

HOLD TO RESET

\

Power ON
a. Make sure the item’s adaptor is correctly plugged the socket

b. Pedaling or pressing any keys to active the con3dile console display will then light up with a sho
beep sound, indicating the console will be readyufe

Power Off

The console would automatically shut off after s1atés of inactivity

Program List

ST TR | R g
ablde FET R OEE oapcs g
O OO BODY FAT TH:N. G FE% HOHLG, B H.RLE
L e g UN
P1 MANUAL P2 ROLLING P3 VALLEY P4 FAT BURN
PROGRAM PROGRAM PROGRAM PROGRAM
P5 RAMP PROGRAM P6 FITNESS TEST P7 RANDOM P8 BODY FAT
PROGRAM PROGRAM PROGRAM
P9 TARGET H.R. P10 60% H.R.C. P11 75% H.R.C. P12 85% H.R.C.
PROGRAM PROGRAM PROGRAM PROGRAM
P13 USER 1 MODE P14 USER 2 MODE P15 USER 3 MODE P16 USER 4 MODE
PROGRAM PROGRAM PROGRAM PROGRAM




Console Buttons

START / PAUSE

HOLD TO RESET

a. PressSTART/PAUSE to begin your exercise
PressSTART/PAUSE again to stop and pause all functions during yxarcise

program. All the date on the display will then zee

will continue until the program has finished.

PressSTART/PAUSE again to resume the program and all the dateadiepll

HOLD TO RESET function: Continue pressifgTART/PAUSE, all the date
will return to 0 and the console will return to P@G® ON status

ENTER

C

TORQUE/RESISTANCE LEVEL in each time interval)

(i" i."" "_." ] '¢ .'ﬂr PROGRAM {3
—'E‘ snonr (D -. .n -'KPH Lgﬂ'. .'8
' " ' ' ‘. ' SPEED RPM START STOP ' ‘. 'L‘

_‘ 'l_‘-‘ I _‘ '
000 (7S | [ | M R CEERED

m EEE------- ' 'n ]

-

I I 1 1
LILnLnL Emmmmmm| L L]
\CALORIES WaTT [EMR] -

I I I BB | TARGET H.R AGE CIID,

PresseENTER to confirm the program functiolPROGRAM, TIME, HEIGHT,
WEIGHT, DISTANCE, CALORIES, AGE, GENDER, TARGET H.R .

and

®:

PressUP to increase the

~
e .' ."T PROGRAM {3
(o N AT
'SPEED RPM START STOP . ': " '

Y | :'..
- ﬂﬂu
] ‘ |-

[ [ B | TARGET H. RAGEEZE

o0)
e n ]

_x‘.-
iR
c:!.o
g

2
H
m
F
z

)
n(]
(]
oo

2
@
a
2
z
a
m
o=
S
S
>
I

Ou]

n)

20
T
O
O

o0
=

¢
=,

]
(2
=
o
3
m
@
H
5
3

values of the program functieBRQGRAM, TIME,
HEIGHT, WEIGHT, DISTANCE, CALORIES, AGE, GENDER, TA RGET H.R.
andTORQUE/RESISTANCE LEVEL in each time interval)

DOWN

®

s oa v_.; ) .’1 .'ﬂr PROGRAM {3
—'fEG"-'. -. .n -'KPH Lgﬂ'. .'8
' ‘. ' ' ‘. ' SPEED RPM START STOP ' ‘. 'L‘

I . '
wcE 000 WEART RATE nonv nps

Rppy g x)

Q000 SeeEeaesas| .0
[ I N B BN BN | TARGET H.R AGE CIID

\CALORIES waTT CII)

PressDOWN to decrease the values of the program functRRGGRAM, TIME,
HEIGHT, WEIGHT, DISTANCE, CALORIES, AGE, GENDER, TA RGET H.R.
andTORQUE/RESISTANCE LEVEL in each time interval)




During workout (after pressin TART/PAUSE), the user could preddlODE to select
SPEED, DISTANCE andCALORIES, orRPM, ODO (Odometer)andWATT

s ﬂ 5 n B
LI L
n RPH ETART n EPIEN BYARE
h? BISTRWID u
n n
H e u

RPM, ODO, WATT will show at the same SPEED, DISTANCE, CAL. will show at
time the same time

DISTANCE andODO (ODOMETER) information:
MODE ® DISTANCE:
a. This measures the total distance from 0 to 999 kifle/M

b. After pressingSTART/PAUSE, DISTANCE will count up. Press
START/PAUSE again to pause all functions aD#STANCE value during your
exercise program.

c. PressSTART/PAUSE again to resume the program @S TANCE value will
continue counting up until the program finish

d. The console would automatically shut off after 4atés of inactivity. The
DISTANCE value’s counting will restart from zero after plag or pressing
any keys to active the console again

® ODO (ODOMETER): The function ofODO andDISTANCE are similar will
accumulate the total distance traveled by the denng
workout. If there is any necessary to r688X0O’s distance value,
pressUP, MODE, DOWN andENTER at the same time to let (‘)
the motor automatically calibrate to reSHDO value to zero

upP MODE

DOWN ENTER

e

a. PULSE RECOVERY button measures how quickly you return to a rgstiear rate
after exercising. You could use this button to measmprovement as you get into
shape

b. The console will monitor your pulse for 60 secoadd calculate HEART RATE
RECOVERY value from F1.0 to F6.0. F1.0 is best; F6.0 issv@For Reference Only)

c. The readout should only be used as a comparisevebatworkouts. It's recommended

PULSE to use right after any aerobic exercise. Stop ésietbefore starting the function

RECOVERY

d. Your pulse will be displayed approximately few seds after the heart symbo®" is
displayed

358

L

TIME

NOTE:

If you don’t hold theHEART RATE SENSORS on the handrails with both hands prope
the console’sHEART RATE value would show “0” and the main screen wouldvghie6.0”

ya




after the console counts down to zero, which méa@mslEART RATE SENSORS won't be

able to pick up the signal®ress any keys to stop the long beep sound, tresssPULSE

iy
Luy

TIME

RECOVERY button again and make sure to hold HiEART RATE SENSORS on the
handrails with both hands properly this time.

@
4
S
3

[x]
u

"
u

Console Functions

PROGRAM
LEVEL

PROGRAM:

° The console comes with 16 preset programs

® Displays programs for selection during setup, filétn~ P16
® Displays the selected program during exercise
LEVEL:

®  Displays torque/resistance level of the currengpm, from 1 to 16
torque/resistance level; 1 level increment

TIME HEIGHT (WEIGHT]

TIME:

® Count Up: If a target time was not select€iME will count up from 0:00
to maximum 99:59 minutes

® Count Down: If you have set the target time, thesode will count down
from that selected target time down to 0:00

HEIGHT:
® Display range:

110 ~ 250cm; 0.5 cm increment / 3'08” ~ 8’ 00”;ifhich incrementthe
product is not recommended for children’s use

WEIGHT:
® Display range:

10 ~ 200KG; 0.2 KG increment / 23 ~ 440 LBS; 0.59 Bicrementthe
product is not recommended for children’s use

DISTANCE obo

DISTANCE:

® Count Up: If a target distance was not selectdd wiiould measure the total
distance from 0:00 to 999 km/mile

® Count Down: If you have set the target distance citnsole will count
down from that selected target distance down to 0

®  During workout (after pressinTART/PAUSE), the user could press
MODE button to seledDISTANCE, or ODO (Odometer)

DISTANCE oDno

ODO:

®  The function ofODO andDISTANCE are similar will accumulate the total
distance traveled by the item during workout

DIFFERENT RESET INFO. of DISTANCE & ODO:
® RESET INFO. of DISTANCE:




The console would automatically shut off after /hatés of inactivity. The
DISTANCE value’s counting will restart to zero after pedglior pressing
any keys to active the console again

® RESET INFO. of ODO:

To resetODO'’s distance value, pressP, MODE, DOWN andENTER at
the same time to let the motor automatically caliérto rese©DO value to
zero

UpP MODE
DOWN ENTER

LN

FAT%:

® DuringBODY FAT TEST, the result would display the percentage of
body fat inBODY FAT PROGRAM (P8)

®  Your body fat percentage is simply the percentddbeofat your body
contains

0858

CALORIES watT I3

CALORIES:

® Count Up: If target calories were not selected; theasures total calories
your body burned during exercise

® Count Down: If you have set the preference valueatdries, the console
will count down from that selected target calodesvn to O

BMR:

® DuringBODY FAT TEST, the result would display the value®fR in
BODY FAT PROGRAM (P8)

® BMR (BASAL METABOLIC RATE) is a rate at which the body burns
calories to maintain normal body functions whileest

WATT:

) Display the current value of Watt during exegcis

TARGET H.R AGE [(II)

TARGET H.R.:
® Display range:
60 ~ 220 BPM (beats per minute) ; 1 BPM increment
AGE:
® Display range:

10 ~ 99 years old; 1 year-old increment

NOTE: Although the console allows input for age beginningt 10 years
old, the product is not recommended for children’suse

BMI:

® DuringBODY FAT TEST, the result would display the valueBifl in
BODY FAT PROGRAM (P8)

® BMI (BODY MASS INDEX) is a height/weight formula. From the valug
of your BMI, you can see whether you are underweigbrmal weight,
overweight or obese




HEART RATE:

®  You must place both of your hands on Ehdse Sensor®n the
Handlebar. Your pulse will be displayed approximately feveseds after

'.‘ '.‘ '.‘ the heart symbol"’ is displayed
.. .0 .' ® |f you do not place your hands correctly and a $&wonds passes without a
-' T\ -' | J pulse input, the console will turn off the pulsecuait. Place your hands
HEART RATE back on the Pulse Sensors correctly, the pulsetgadll appear again
BODY TYPE:

® DuringBODY FAT TEST, the result would display the valueBODY
TYPE in BODY FAT PROGRAM (P8)

MANUAL PROGRAM (P1)

- . N~
il 00 | PRoGRAM |
L U : ;
§ [LEVEL §
..‘ ..‘ RPM sToP ..‘
-
LI .
obo HEART RATE
- - -
2 la) I
0.0 (| (X
-’ - 1151 1| -’ e
CALORIES EHEEEEEEEEE AGE

1. Prior information: Press any button on the consoleor begin pedaling to turn on the console
a. Make sure that the power cord is properly plugged the socket.
b. The console would automatically shut off after siatés of inactivity

c. Press any button on the console or begin pedatinyirn on the console. After a few seconds, the
console will then light up with a short beep soundijcating the console will be ready for use

2. Prior information;: "HOLD TO RESET” button, an easy way to reset and enter into POWER ON

status
START/PAUSE  Continue pressingTART/PAUSE a few seconds, all the date will reset to the ahiti
(‘) value and the console will returnBOWER ON status
HOLD TO RESET
E“':.f: "9 | PRoGRAM |
e B0 |[LEVEL §
'.‘ '.‘ RPM sToP '..‘
L '
i) an
l‘l‘ I I ‘.‘
L UL L e 171 1| -’
CALORIES T T T T T T 1T 1T 1} AGE

POWER ON status

3. Normal way to operate MANUAL PROGRAM (P1)



A. ENTER MANUAL PROGRAM (P1)

ENTER button:

When the power is turned on, the manual prog
(P1) will be selectedpressingENTER button to
confirm and enteMANUAL PROGRAM (P1)

fam

a. START/PAUSE button:

If you have selected other program (P2~P]
pressing START/PAUSE button to pause th
current program

b. UP or DOWN button:
PressUP or DOWN button to selecMANUAL
PROGRAM (P1)

c. ENTER button:
Press ENTER button to confirm and ente
MANUAL PROGRAM (P1)

(1]

B. SET THE DESIRED TIME or DESIRED DISTANCE

16)

To avoid the user to select TIME and DISTANCE in tle same program to confuse the user couldn’t
distinguish which one (TIME or DISTANCE) as the first priority. User could only select TIME or

DISTANCE in the same program, one at the time

If you would like to select TIME value,
DISTANCE value:

UP or DOWN button:

-, -,
) i;l I
(N AN

TIME

not

a. After pressing th&€NTER button to enter into
MANUAL PROGRAM (P1), theTIME function
mode will appear with the display flashing “0:007.

b. UseUP or DOWN buttons to set the desired

TIME (1:00 TO 99:00; 1 MINUTE
INCREMENT)
NOTE for TIME:

® Count Up: If a target time was not selected,
TIME will count up from 0:00 to maximum
99:59 minutes

® Count Down: If you have set the target time, the

console will count down from that selected
target time down to 0:00

If you would like to select DISTANCE value, not
TIME value:

ENTER button and thekP or DOWN button:
-,
10
L

DISTANCE

a. After pressing th&NTER button to enter into
MANUAL PROGRAM (P1) , theTIME
function mode will appear with the display
flashing “0:00".

b. Press th&NTER button again, thBISTANCE

function mode will then appear with the display
flashing “0.0”

UseUP or DOWN buttons to set the desired
DISTANCE (1 TO 999KM/MILE; 1
KM/MILE

INCREMENT)

NOTE for DISTANCE:

® Count Up: If a target distance was not select
this would measure the total distance from
0:00 to 999 km/mile

® Count Down: If you have set the target

distance, the console will count down from

the selected target time down to 0




C. SET THE DESIRED CALORIES and YOUR AGE

1. ENTER button and theP or DOWN button:

..‘ ..‘ a. PressENTER button to confirmTIME or DISTANCE value and enter
the mode to set th€ALORIES
LIL
CALORIES b. Use UP or DOWN buttons to set the desirddALORIES (10 TO

9990KCAL; 10 KCAL INCREMENT)

NOTE for CALORIES:

® Count Up: If target calories was not selected, Wosild measure total calories burned during exercis
® Count Down: If you have set the preference valuealbries, the console will count down from that
selected value down to O

2. ENTER button and theP or DOWN button:

.‘ '.‘ a. PressENTER button to confirm theCALORIES value and enter the
.. [] ' mode to set thAGE

-’ @&

AGE b. Use UP or DOWN buttons to set youAGE (10 TO 99 YEARS

OLD; 1 YEAR OLD INCREMENT)

NOTE for AGE:

NOTE: Although the console allows input for ages beginnm at 10 years old, the product is not
recommended for children’s use

D. START EXERCISE

START/ PAUSE button: PresSTART/ PAUSE to begin exercise START” would then appear on the screen
X
-.

SPEED START STOP

y

E. DURING WORKOUT, ALWAYS MONITOR YOUR CURRENT HEART RATE STATUS”

NOTE for HEART RATE:

...‘ ..‘ ®  You must place both of your hands on Bhdse Sensordocated on th&eat
. l-' v Handlebar. Your pulse will be displayed approximately feveseds after the
HEART RATE heart symbol v is displayed
'.. ® If you do not place your hands correctly and a f®agonds pass without a

pulse input, the console will turn off the pulsecait. The console will then
display an error message “P”. Place your hands lbackhePulse Sensors
correctly, the pulse readout will appear again

HEART RATE



F. DURING WORKOUT, THE TORQUE/TENSION LEVEL IS EASILY CHANGED AT ANY TIME
UP or DOWN button: You can change the torque/tension leveh{fl to 16 levels)

-
: ‘ at any time during workout by pressiog or DOWN button
LI
RPM STOP
I N ..
I N ..
[ I O .

G. DURING WORKOUT, ALWAYS NOTICE TARGET HEART RATE — A EASY WAY TO SET A
GOAL TO “STRENGTHEN YOUR CARDIOVASCULAR WORKOUT

Nt ® To improve your cardiovascular condition, while imyour personal age during

' .'.' ' the setting mode, the console will calculate thprapriate TARGET HEART
- RATE for you automatically
TARGETH.R ® The TARGET HEART RATE calculation is based on 85% of the maximum

heart rate. For example: For a 30-year-old userptbx. user heart rate should be 161 = (220-3GP4 8

® The console will monitor your pulse and compare ¥atie of your pulse witTARGET HEART
RATE. The value ofHEART RATE will keep flashing to warn you to slow down or lemwthe
torque/resistance level if your pulse value is trethanTARGET HEART RATE

H. DURING WORKOUT, HOW TO REVIEW SPEED, DISTANCE, CAL ORIES, RPM, ODO
(ODOMETER) AND WATT

During workout (after pressin§TART/PAUSE), the user could preddODE to selectSPEED, DISTANCE
andCALORIES, or RPM, ODO (Odometer)andWATT

e e
L L
n RRE BTART n EPIER BTART
ouLn-| |pisraeec u
n n
H {Caomie e u

RPM, ODO, WATT will show at the same time SPEED,_DISTANCE, CAL. will show at the same
time

UpP MODE

About ODO (odometer) the function is similar tdISTANCE, will accumulate the total

distance traveled by the item during workout. léréh is any necessary to re@bO's O @
distance value, preddP, MODE, DOWN andENTER at the same time to let the motor

automatically calibrate to res@DO value to zero

DOWN ENTER

e




PROGRAM (P2 ~ P7)

:':;:': :': "¢ | PROGRAM 2 :_"i:': :': 0 @ | PROGRAM 5
w ' = g -’ e
e e O B0 [LEE -g;, ™~ B0 |LEVEL -e
' ‘ ' ‘ RPM STOP '.‘ . " ‘ RPM STOP '.‘
LI < LI g
| mmw emw = 0 X mmmmm
A0, 8¢ | 1. TEN] . (]
L UL (N N -’ e -’ I . -’
CALORIES [ 1 1T 1 1 1 11111 AGE CALORIES [ 1 1 T 1 T 111 AGE
:':;:': :': "¢ | PROGRAM 3 :'::': :': 0°d@ | PROGRAM §
e o G B0 [LEVE B v B0 | LEVE _4
' ‘ ' ‘ RPM STOP '.‘ . " ‘ RPM STOP ..‘
L ¢ LI L
oDo HEART RATE oDo [T | HEART RATE
FI0 | mm- mm| I a1 mmmmmm| I
LU EeEEe mmmm| o LA eeeeeenmes o
CALORIES [ 1 1T 1 1 1 11111 AGE CALORIES [ 1 1 T 1 T 111 AGE
:':;:’: ;"i :’. PROGRAM 4 ;':g': :': :’1 PROGRAM 7
- W e -w ' =
e o C B0 [LEVE 2 e T B0 | LEE _4
. ‘ ' ‘ RPM STOP ..‘ ' " ‘ RPM STOP ..‘
L ¢ LI J
oDo HEART RATE oDo [ [ HEART RATE
alx] - an M| = = = mm an
LY | aemmmmm <4 LUl eeemmmemms| oy
CALORIES [ 1 1T 1 1 i 11111 AGE CALORIES [ 1 1 T 1 T 111 AGE

3.

Prior information: Press any button on the consoler begin pedaling to turn on the console

Make sure that the power cord is properly plugged the socket

The console would automatically shut off after s1atés of inactivity

Press any button on the console or begin pedadinigrh on the console. After a few seconds, thesalen
will then light up with a short beep sound, indingtthe console will be ready for use

Prior information: "HOLD TO RESET” button, an easy way to reset and enter into POWER ON
status

START / PAUSE Continue pressingTART/PAUSE a few seconds, all the date will reset to the ahiti
@ value and the console will returnROWER ON status
HOLD TO RESET .r::'.: :.: ..‘ PROGRAM |
e = B0 |LEvEL &
'.‘ ..‘ RPM sTop .:'
(LK) J
nr an
ULl EEEEmmmmmm o4
CALORIES I AGE

POWER ON status

Normal way to operate PROGRAM (P2~P7)



A. ENTER MANUAL PROGRAM (P2~P7)

a. START/PAUSE button:

b. UP or DOWN button:
PressUP or DOWN button to seledPROGRAM (P2 ~ P7)

c. ENTER button:

B. SET THE DESIRED TIME or DESIRED DISTANCE

PressENTER button to confirm and ent&f ROGRAM (P2 ~ P7)

If you have selected other program (P1 or P8 ~ Pi@ssingSTART/PAUSE button to pause the current
program

To avoid the user to select TIME and DISTANCE in tle same program to confuse the user couldn’t
distinguish which one (TIME or DISTANCE) as the first priority. User could only select TIME or
DISTANCE in the same program, one at the time

If you would like to select TIME value, not
DISTANCE value:

UP or DOWN button:

TIME

If you would like to select DISTANCE value, not
TIME value:

ENTER button and thetdP or DOWN button:

DISTANCE

NOTE for TIME:

After pressing th&NTER button to enter into
PROGRAM (P2 ~ P7) theTIME function mode
will appear with the display flashing “0:00”
UseUP or DOWN buttons to set the desired
TIME (1:00 TO 99:00; 1 MINUTE
INCREMENT)

Count Up: If a target time was not selected,
TIME will count up from_0:00 to maximum
99:59 minutes

Count Down: If you have set the target time,

the console will count down from that selectgd

target time down to 0:00

NOTE for DISTANCE:

After pressing th&NTER button to enter into
PROGRAM (P2 ~ P7) theTIME function mode
will appear with the display flashing “0:00".
Press th&NTER button again, thBISTANCE
function mode will then appear with the display
flashing “0.0”

UseUP or DOWN buttons to set the desired
DISTANCE (1 TO 999KM/MILE; 1

KM/MILE INCREMENT)

Count Up: If a target distance was not selects
this would measure the total distance from O;
to 999 km/mile

Count Down: If you have set the target
distance, the console will count down from th
selected target time down to 0

2d,
00

C. SET THE DESIRED CALORIES and YOUR AGE

1. ENTER button and thet/P or DOWN button:



..‘ '.‘ a. PresENTER button to confirm theTIME or DISTANCE value and enter the

‘ [] ‘ mode to set th€ALORIES
wiea

CALORIES b. UseUP or DOWN buttons to set the desir€ALORIES (10 TO 9990KCAL; 10
KCAL INCREMENT)

NOTE for CALORIES:

® Count Up: If target calories was not selected, Wosild measure total calories burned during exercis
® Count Down: If you have set the preference valuealbries, the console will count down from that
selected value down to O

2. ENTER button and thetP or DOWN button:
a. Pres€NTER button to confirm theCALORIES value and enter the mode to
set theAGE

..! !

AGE b. UseUP or DOWN buttons to set youAGE (10 TO 99 YEARS OLD; 1
YEAR OLD INCREMENT)

NOTE for CALORIES:

NOTE: Although the console allows input for ages beginnm at 10 years old, the product is not
recommended for children’s use

D. START EXERCISE

START/ PAUSE button: PresSTART/ PAUSE to begin exercise START” would then appear on the screen

SPEED START STOP

y

E. DURING WORKOUT, ALWAYS MONITOR YOUR CURRENT HEART RATE STATUS”
NOTE for HEART RATE

'..‘ ..‘ ®  You must place both of your hands on Bhdse Sensordocated on th&eat
' l-‘ v Handlebar. Your pulse will be displayed approximately feveseds after the
HEART RATE heart symbol v is displayed
pry ® [f you do not place your hands correctly and a f®gonds pass without a
:.. pulse input, the console will turn off the pulsecuit. The console will then

display an error message “P”. Place your hands bacthePulse Sensors

HEART RATE correctly, the pulse readout will appear again

F. DURING WORKOUT, THE TORQUE/TENSION LEVEL IS EASILY CHANGED AT ANY TIME



RPM S

UP or DOWN button: You can change the torque/tension leveh{fl to 16 levels)
at any time during workout by pressibg or DOWN button

G. DURING WORKOUT, ALWAYS NOTICE TARGET HEART RATE — A EASY WAY TO SET A
GOAL TO “STRENGTHEN YOUR CARDIOVASCULAR WORKOUT

TARGET H.R

To improve your cardiovascular condition, while imgyour personal age
during the setting mode, the console will calcutateappropriate
TARGET HEART RATE for you automatically

The TARGET HEART RATE calculation is based on 85% of the
maximum heart rate. For example: For a 30-yeamskt, the max. user

heart rate should be 161 = (220-30) x 85%
®  The console will monitor your pulse and comparevaleie of your pulse wittARGET HEART
RATE. The value oHEART RATE will keep flashing to warn you to slow down or lemthe

torque/resistance level if your pulse value is tpethanTARGET HEART RATE

H. DURING WORKOUT, HOW TO REVIEW SPEED, DISTANCE, CAL ORIES, RPM, ODO

(ODOMETER) AND WATT

During workout (after pressin§TART/PAUSE), the user could preddODE to selectSPEED, DISTANCE
andCALORIES, or RPM, ODO (Odometer)andWATT

-

e
Ld

L] ETART

™ s B

e
L8

icaica

L

EPLER ETART

|BisTRsIE

C3 €3

{Caomie e
" L "

RPM, ODO, WATT will show at the same time SPEED,_DISTANCE, CAL. will show at the same

LK

e

time

About ODO (odometer) the function is similar t@ISTANCE, will accumulate the total
distance traveled by the item during workout. Iérih is any necessary to re€#DO’s
distance value, predsP, MODE, DOWN andENTER at the same time to let the motor

automatically calibrate to res@DO value to zero




BODY FAT PROGRAM (P8)

iy ¥ | PROGRAM &

STOP

Prior information: Press any button on the consoler begin pedaling to turn on the console
Make sure that the power cord is properly plugged the socket.

The console would automatically shut off after 4iatés of inactivity

o o » F

Press any button on the console or begin pedalibgrh on the console. After a few seconds, thealen
will then light up with a short beep sound, indingtthe console will be ready for use

2. Prior information: "THOLD TO RESET" button, an easy way to reset and enter into POWER ON
status

sTART/PAUSE  Continue pressingTART/PAUSE a few seconds, all the date will reset to the ahiti

@ value and the console will return BOWER ON status
:'::i': n 0@ | PROGRAM |
HOLD TO RESET L wlda .-. LEVEL 5
'.‘ '.' RPM sToP ':'
LI !

a1 i

L0 | o -l L

CALORIES . AGE

POWER ON status

3. Normal way to select and operate BODY FAT PROGRAM P8)

A. ENTER BODY FAT PROGRAM (P8)
a. START/PAUSE button:

If you have selected other program (P1 ~ P7, P9 6), MressingSTART/PAUSE button to pause the
current program

b. UP or DOWN button:
PressUP or DOWN button to seledBODY FAT PROGRAM (P8)
c. ENTER button:
PressENTER button to confirm and ent®@ODY FAT PROGRAM (P8)

B. SET THE PERSONAL INFO. ( GENDER, HEIGHT and AGE )



1. UPor DOWN button:

T After pressing theeENTER button, theGENDER function mode will appear
with the display flashing T Use UP or DOWN buttons to set your
GENDER

STOP

2. ENTER button and thet/P or DOWN button:

[ .‘ .. ..‘ a. PressENTER button to confirm youGENDER and enter the mode to set
( )
HEIGHT
I 14 your
HEIGHT b. Use UP or DOWN buttons to set youHEIGHT (110 ~ 250CM; 0.5 CM

INCREMENT / 3'08” ~ 8 00”; 1 INCH INCREMENT)
NOTE for HEIGHT:

NOTE: The product is not recommended for children’s use

3. ENTER button and thet/P or DOWN button:

.‘ '.‘ ..‘ a. PresseNTER button to confirm youHEIGHT value and enter the
. l-.ll-' mode to set youWEIGHT
(WEIGHT) b. UseUP or DOWN buttons to set yoWWEIGHT (10 ~ 200KG; 0.2 KG

INCREMENT / 23 ~ 440 LBS; 0.5 LBS INCREMENT)

NOTE for WEIGHT:

NOTE: The product is not recommended for children’s use

4. ENTER button and thekP or DOWN button:

.‘ '.‘ a. PressENTER button to confirm youtWEIGHT value and enter the mode
.. g ‘ to set theAGE
-’ - b. UseUP or DOWN buttons to set youhGE (10 TO 99 YEARS OLD; 1
AGE YEAR OLD INCREMENT)

NOTE for AGE:

NOTE: Although the console allows input for ages beginnm at 10 years old, the product is not
recommended for children’s use

C. START TESTING YOUR BODY FAT

START/ PAUSE button: PresSTART/ PAUSE to start testing your body fat. The testing timeeaabout 10
seconds, please review the next page to undertandeaning of the result

D. THE BODY FAT RESULT INFORMATION

B lalx T a The illustration on the left is just an example|to
ETIT PROGRAM & show you what the result should look like, each
e person has different body fat condition depends
- s;orl & | on the user's current health condition from time
~ ..- - '- to time
-m -'I-' -'
BODY TYPE
.
IC (| mm =mm | JIO0
o 19 C W T "ol ol
- - EEEEEEEEENE = -
everml 1 [ 1 1 [ 1 | || [BMI ]




BMI (BODY MASS INDEX):
Body Mass Index is a height / weight formula usgdbalth and weight professionals around the warld
asses a person’s body weight, measuring the ldvebay fatness in an individual. From your body mas

index number you can see if you are underweighimabweight, overweight or obese

THE RESULT THE VALUE OF BMI BMI conclusion very

slightly according to
. gender. Here is a
Underweight Under 20 (19 for women) general summary of
] weight-status based or

Normal Weight Between 20 and 24.99 BMI

Overweight Between 25 and 29.99

Obese 1 Between 30 and 34.99

Obese 2 Between 35 and 39.99

Extreme Obesity 40 and above

BMR (BASAL METABOLIC RATE):

Basal Metabolic Rate is the rate at which the bwmaiys calories to maintain normal body functionslevat
rest. BMR is the largest factor in determining @demetabolic rate and how many calories you need t
maintain, lose or gain weight.

To lose weight, you should try to eat fewer caleriiean your basic calories need. In order to losiglht,
calories should not be your only concern. Exerigsatal, too.

BODY FAT%:

You body fat percentage is simply the percentagatofour body contains. If you are 150 pounds £0%
fat, it means that your body consists of 15 poudatiand 135 pounds lean body mass, such as borsejanu
organ tissue, blood and everything else.

BODY TYPE:
Refer to the following list to determine what ydagdy type is:



Type 1 5% ~ 9% (fat %) | Underweight Type 2 10% ~ 14% Slim Class 1
(fat %)
| IS S S ) S R (I GS— I S— [ SRS R S SE— vy (N — T — Y v R = 1T L J T _T LT 117
o PR s L s N s [ o {1 o oy s 48 s () comn  comm: £8  ccmm J ws BCH smmr | m ( cr  com [] oo 1 s | s (] o
| e S s— ) s— N e R Y [E s— Y m— N s— m— 0 O v [ s— ) s— i — i o— i v— [ s— | = B
| I B | . [ | I N )0 ! N e | I N N N .
I N N I S S S N S I N S S D S S N
Type 3 15% ~ 19% Slim Class 2 Type 4 20% ~ 24% Slim Class 3
(fat %) (fat %)
| NS S— Y S SN R SN — N S_— SN N CUNN N SE— i ) Pre— N r— W R W [ S R — S S S_—
— —J CO C O O /O 3 ./ e e R — Y — N s— N — R v— N s— s— . s—
I ! I el ] I N | . [ ! Il I TN I I S 0
I I D I I D D S I N D I DS S D S S
Type 5 25% ~29% Standard Type 6 30% ~ 34% Overweight
(fat %) (fat %)
= a0 B =1 3 — ] 0 O =0 = — = 0 O =J 0 0 —
| o EE s S s— Y s— N m— U — e o— R — N co— 0 s— O R e R ew— N m— ] s— . — I ca— R — m— m—, s—
| — R s— N c— N — — N NN N s O se— i O e ) s— [ sw— R ss— N m— [ s— i e—
[ [ N T [ s T ([ [ [ e . R —
[ ! I N I N N 1] ! I N . Il N N
I I D I D D D S S I I N I I B S S
Type 7 39% ~ 39% Obese Class 1 Type 8 40% ~ 44% Obese Class 2
(fat %) (Tat %)
| S — ) S— N SS—0 R S— i F— i S— ) —  S— . S— e T T =d —J T—3J 11— = =
| o [ o Y s—— N w— N — R — N — R v— O s— U — N ro— . w— — S s— . a— Y — Y r— G s— . w— . r—
[ ! I N . ;I I N . [ ] [ I . I S I
I I I I D D D S S I I D I N B B S -
| BN NN BN T DN DN B DN BN B
9 Extreme
Obesity
= a0 —d = =0 = —d 0 —J
| e— R — S — N S— . E— N r— e w— R i— N — . S—
T I El ) T s ] ] T
[ I N [ S s |
[ I . 1 [ I N N 1
I I I I I S S S S -
| DI D DT NN NN DN D N B B

] | PROGRAM & If you do not place your hands on thulse Sensors
I 14 correctly, thePulse Sensorswon’'t be able pick up the

— signals. The console would then display an errossage
“E3". To test it again, be sure to place your hahdsk on
thePulse Sensorgorrectly

m== =R AN

-,
[ 1 1 | .- - -
AGE




H. R. C. PROGRAM (P9 ~ P12)

T.H.R. 60% H.R.C.
il 0§ | PROGRAM § iy 0§ | PROGRAM;S
Y o |wm | [LHYY oy |
ﬁ n RPN 5Top p ﬁ n APM sTOP P
UU | aESammm= UL | aemmmmmm
nim | SS====== | O T | S======= [ oM
CALORIES U'u -=EE=- 'I'Alill-llgﬂu CALORIES ”Iu -=EE=- 3%’[
iy 0@ | PROGRAM; | Rty b @ | PROGRAM;?
Y oy |wm | [LHYY 0y [wm
ﬁ n RPN sToP p ﬁ n APM sTOP P
,{.:"U mEmEE m | DisTANCE Uy e m mEmE |
MM | E====_ = gﬂ M2 === gﬁ
CALORIES 'u -=- --- #LG'I CALORIES UIU --- -=- ALd!.
75% H.R.C. 85% H.R.C.
1. Prior information: Press any button on the console or begin pedaling to turn on the
console

a. Make sure that the power cord is properly plugged the socket
The console would automatically shut off after s1atés of inactivity

c. Press any button on the console or begin pedalitigrh on the console. After a few seconds, thesalen
will then light up with a short beep sound, indingtthe console will be ready for use

2. Prior information: "THOLD TO RESET" button, an easy way to reset and enter into POWER ON

status
START / PAUSE Continue pressin§ TART/PAUSE a few seconds, all the date will reset to theahiti
O value and the console will returnBOWER ON status
] i 0 | PRocRAM |
HOLD TO RESET _.l_l oo u LEVEL g
n ﬁ ] aATow
ﬂﬂ?lu HLAST EATT p
_:‘l i
LUU EeeEEmm=m= u
:::::: | 1T T T T ¥ T 0 0 01 nar

POWER ON status

3.  Normal way to operate H.R.C. PROGRAM (P9~P12)
A. ENTER H.R.C. PROGRAM (P9~P12)
a. START/PAUSE button:

If you have selected other program (P1 ~ P8 or PE3L6) pressingSTART/PAUSE button to pause the
current program

b. UP or DOWN button:
PressUP or DOWN button to seledt.R.C. PROGRAM (P9 ~ P12)




c. ENTER button:

PresEENTER button to confirm and entét.R.C. PROGRAM (P9 ~ P12)
B. SET THE DESIRED TIME or DESIRED DISTANCE

To avoid the user to select TIME and DISTANCE in tle same program to confuse the user couldn’t
distinguish which one (TIME or DISTANCE) as the first priority. User could only select TIME or

DISTANCE in the same program, one at the time

If you would like to select TIME value, not

DISTANCE value:
UP or DOWN button:

- -
JAIX
LI'uIy
TIME
a. After pressing th&€NTER button to enter into
H.R.C. PROGRAM (P9 ~ P12) theTIME
function mode will appear with the display
flashing “0:00”
b. UseUP or DOWN buttons to set the desired

TIME (1:00 TO 99:00; 1 MINUTE
INCREMENT)

NOTE for TIME:

® Count Up: If a target time was not select€iME
will count up from_0:00 to maximum 99:59 minutg

® Count Down: If you have set the target time, the
console will count down from that selected target
time down to 0:00

If you would like to select DISTANCE value, not
TIME value:

ENTER button and thekP or DOWN button:
-,
10
L

DISTANCE

After pressing th&NTER button to enter into
H.R.C. PROGRAM (P9 ~ 12) theTIME
function mode will appear with the display
flashing “0:00".

Press th&NTER button again, thBISTANCE
function mode will then appear with the display
flashing “0.0”

UseUP or DOWN buttons to set the desired
DISTANCE (1 TO 999KM/MILE; 1
s KM/MILE INCREMENT)

NOTE for DISTANCE:

® Count Up: If a target distance was not selected,
this would measure the total distance from 0:00
999 km/mile

® Count Down: If you have set the target distance
the console will count down from the selected

target time down to O

C. SET THE DESIRED CALORIES

ENTER button and theP or DOWN button:
-,
li:‘
(ANN

CALORIES

a.

Use UP or DOWN

PressENTER button to confirm thel'IME or DISTANCE value and enter
the mode to set theALORIES

buttons to set the desireBALORIES (10 TO

9990KCAL; 10 KCAL INCREMENT)

NOTE for CALORIES:
® Count Up: If target calories was not selected,

[ ]
selected value down to O

D. SET THE TARGET HEART RATE or YOUR AG

woslld measure total calories burned during exercis

Count Down: If you have set the preference valueaddries, the console will count down from that

E



If you have selected PROGRAM 9, select TARGET
HEART RATE:

ENTER button and theP or DOWN button:
-,
o
- L

TARGET H.R

Pres€EENTER button to confirm th€ ALORIES
value and enter the mode to setTRRGET H.R.

UseUP or DOWN buttons to set the desired
TARGET H.R. (60 ~ 220 BPM (BEATS PER
MINUTE) ; 1 BPM INCREMENT)

a.

If you have selected PROGRAM 10~12, select yol
AGE:

ENTER button and theP or DOWN button:
-,
0
! L
AGE

a. PresENTER button b confirm theCALORIES
value and enter the mode to set AteE

b. UseUP or DOWN buttons to set youkGE (10 TO
99 YEARS OLD; 1 YEAR OLD INCREMENT)

NOTE for AGE:

NOTE: Although the console allows input for ages
beginning at 10 years old, the product is no
recommended for children’s use

. SIMPLE FORMULA OVERVIEW:

MUST-KNOWN HEART RATE PROGRAM INFO.

BEGINNER: 60% of maximum heart rate; 60% of (220 — you age)

TRAINER: 75% of maximum heart rate; 75% of

(220 — you age)

ACTIVE TRAINER: 85% of maximum heart rate; 85% of (220 — you age)

200
Max. 195
1 190
1% 180
I..I'_.I 85% 170 166 62 — 175
2 160 = hsz L
= 80% | hs6 1 1153 165
s so| | | P22 lag| [ | 1 | 2
= 15% | e =1 s L %5 Max,
1 [143 1 140 140/
2 139} lygg) || 136 1% e
ﬁ 1 13 28 132 128 ; 85%
o 60% | 12 hiz " 124} |0y || 80%
=1 111 | 116
108 75%
=
4 o9
— 60%
20 25 30 35 40 45 50 55 60 65
AGE
FIND YOUR TARGET HEART RATE

b. CONSOLE MONITOR YOUR CURRENT PULSE

=

) The console will monitor your actual pulse and atlfhe resistance/torque level automatically tgpkee
your pulse within youTARGET HEART RATE ZONE.

° If you current pulse > (the value of tFRdRGET HEART RATE =+ 5), the console would decrease
one resistance/torque level automatically

°

one resistance/torque level automatically

For example: if your age is 30, 60% of your maxarheate is 114. To determine yddEART RATE ZONE ,
the minimum number in your zone is 109 (114 — 5) wour maximum number in your zone is 119 (%),

If you current pulse < (the value of tHARGET HEART RATE + 5), the console would increase



so0 YOUTARGET HEART RATE ZONE in this example is 109 to 119. The program willmtor your pulse
and adjust the torque/resistance level automatitalkeep your pulse within tHdEART RATE ZONE (109 —
119) during workout

F. START EXERCISE

START/ PAUSE button: PresSTART/ PAUSE to begin exercise START” would then appear on the screen
X
Ll

SPEED START STOP

y

G. DURING WORKOUT, ALWAYS MONITOR YOUR CURRENT HEART RATE STATUS
NOTE for HEART RATE:

...‘ ..‘ ®  You must place both of your hands on Ehdse Sensordocated on th&eat
. l-' v Handlebar. Your pulse will be displayed approximately feveseds after the
HEART RATE heart symbol v is displayed
..‘ ® |f you do not place your hands correctly and a $@aonds pass without a

pulse input, the console will turn off the pulsecait. The console will then
display an error message “P”. Place your handk ba¢hePulse Sensors
correctly, the pulse readout will appear again

HEART RATE

H. DURING WORKOUT, THE TORQUE/TENSION LEVEL IS EASILY CHANGED AT ANY TIME

..‘ UP or DOWN button: You can change the torque/tension levehtfl to 16 levels) at
._. any time during workout by pressitdP or DOWN button

RPM STOP

. DURING WORKOUT, HOW TO REVIEW SPEED, DISTANCE, CAL ORIES, RPM, ODO
(ODOMETER) AND WATT

During workout (after pressin§TART/PAUSE), the user could pre$dODE to selectSPEED, DISTANCE
andCALORIES, or RPM, ODO (Odometer)andWATT

. = . - = :
e e

EPLTR EVART

RFA ETART

JoisTisei

C3 CO

icaico

| 1
L i El.l.bl EE

RPM, ODO, WATT will show at the same time SPEED, DISTANCE, CAL. will show at the same
time

r




MoPE About ODO (odometer) the function is similar t®ISTANCE, will accumulate the total

upP
@ @ distance traveled by the item during workout. Iérth is any necessary to re€#DO’s
DOWN ENTER distance value, predsP, MODE, DOWN andENTER at the same time to let the motor

@ @ automatically calibrate to res®DO value to zero

USER SETTING PROGRAM (P13 ~ P16)

e "9 | PrOGRAM;3 iy "0 | PrOGRAM (Y
L A0 [wE ¢ LYY L [l
'.‘ '.‘ RPM sToP '..‘ '.‘ '.‘ RPM sToP '."
UL | =2 2 .= . LUy | = = === g
oDo [ | . ] HEART RATE oDo ] ] HEART RATE
M| == = ol M| =R omem o=
o -l .-'ulu' =-= -=- -‘ .-G' o -l .-'u.-' =-= =-- -‘ .-G'
i "0 | PROGRAM(S i "¢ | ProGRAM;S
'rms-' -. -‘ .- . LEVEL ! 'I'IME-’ -‘ -' .- . LEVEL !
'.' '.' RPM sTop '..‘ '.' '.‘ RPM sTop '..‘
Uy | = 2 === { s | =z = = = g
oDo | ] | HEART RATE oDo ] ] ] ] HEART RATE
N == ""= anr af | == "= ar
o UY | ReE mem <Y WM | Sem = <4

Prior information: Press any button on the consoler begin pedaling to turn on the console

1

a. Make sure that the power cord is properly plugged ithe socket

b. The console would automatically shut off after /atés of inactivity
c

. Press any button on the console or begin pedalitigrh on the console. After a few seconds, thesaign
will then light up with a short beep sound, indiogtthe console will be ready for use

Prior information: "HOLD TO RESET” button, an easy way to reset and enter into POWER ON
status

N

START/PAUSE  Continue pressingTART/PAUSE a few seconds, all the date will reset to the ahiti
@ value and the console will returnB®WER ON status

HOLD TO RESET

A 0@ | PROGRAM |
WY B0 |[LEVEL §
'.‘ '.' RPM sTop '..'
L4 L
i an
ULl Seammmmmmm «f L
CALORIES [ 1 1 1 1 119179119 .] AGE

POWER ON status

3.  Normal way to operate USER MODE PROGRAM (P13~P16)



A. ENTER USER MODE PROGRAM (P13~P16)
a. START/PAUSE button:

If you have selected other program (P1 ~ PIREssingSTART/PAUSE button to pause the current
program

b. UP or DOWN button:

Pres UPor DOWN button to seledd SER MODE PROGRAM (P13 ~ P16)
c. ENTER button:

PresEENTER button to confirm and ent&tfSER MODE PROGRAM (P13 ~ P16)
B. SET THE DESIRED TIME or DESIRED DISTANCE

To avoid the user to select TIME and DISTANCE in tle same program to confuse the user couldn’t
distinguish which one (TIME or DISTANCE) as the first priority. User could only select TIME or
DISTANCE in the same program, one at the time

If you would like to select TIME value, not| If you would like to select DISTANCE value, not

DISTANCE value: TIME value:
UP or DOWN button: ENTER button and theP or DOWN button:
-, -, -,
iy I
(N AN (AN
TIME DISTANCE

a. After pressing th&NTER button to enter into

a. After pressing th&ENTER button to enter into USER MODE PROGRAM (P13 ~ P16)the
USER MODE PROGRAM (P13 ~ P16)the TIME function mode will appear with the display
TIME function mode will appear with the display flashing “0:00”

flashing “0:00” .
b. Pressth&NTER button again, thBISTANCE
b. UseUP or DOWN buttons to set the desired function mode will then appear with the display
TIME (1:00 TO 99:00; 1 MINUTE flashing “0.0”
INCREMENT) c. UseUP or DOWN buttons to set the desired
NOTE for TIME: DISTANCE (1 TO 999KM/MILE; 1

®  Count Up: If a target time was not selected, KM/MILE — INCREMENT)
TIME will count up from 0:00 to maximum | NOTE for DISTANCE:

:59 minutes :
L ® Count Up: If a target distance was not selected,

® Count Down: If you have set the target time, this would measure the total distance from 0i00
the console will count down from that selected to 999 km/mile

target time down to 0:00 ®  Count Down: If you have set the target

distance, the console will count down from th
selected target time down to O

D

C. SET THE DESIRED CALORIES and YOUR AGE
ENTER button and thetdP or DOWN button:

..‘ '.‘ a. PressENTER button to confirmiTIME or DISTANCE value and enter the
g ‘. ‘ mode to set th€EALORIES
-l b. Use UP or DOWN buttons to set the desireBALORIES (10 TO

CALORIES 9990KCAL; 10 KCAL INCREMENT)

NOTE for CALORIES:

® Count Up: If target calories was not selected, Wosild measure total calories burned during exercis



® Count Down: If you have set the preference valueaddries, the console will count down from that
selected value down to O

D. SET THE DESIRED CALORIES and YOUR AGE
ENTER button and theP or DOWN button:

.‘ '.‘ a. PressENTER button to confirm theCALORIES value and enter the
.' g ' mode to set thAGE

-’ e b. UseUP or DOWN buttons to set youhGE (10 TO 99 YEARS OLD; 1
AGE YEAR OLD INCREMENT)

NOTE for CALORIES:

NOTE: Although the console allows input for ages beginnm at 10 years old, the product is not
recommended for children’s use

E. SET THE TORQUE/RESISTANCE LEVEL
ENTER button and theP or DOWN button:

T, a. TheUSER SETTING PROGRAM allows the user to manually set the
. ‘ torque/resistance level, the console will divide time into 10 intervals
[ ] ' The user could through their preference to setidsred

- torque/resistance level in each time interval

RPM STOP

b. PressENTER button to confirm thé\GE value and enter the mode to set
theEACH TIME INTERVAL OF TORQUE/RESISTANCE LEVEL
(1 TO 16 TORQUE/RESISTANCE LEVELS; 1
TORQUE/RESISTANCE LEVEL INCREMENT) , then presENTER

i — button to confirm

c. Continue following the above process to finishiegtthe preference
TORQUE/RESISTANCE LEVEL in 10 time intervals. The program

profile will be storied in the memory after setifmu can modify the
profile anytime under th8 TOP mode

F. START EXERCISE
START/ PAUSE button: PresSTART/ PAUSE to begin exercise START” would then appear to the screen

SPEED START STOP

'S

G. DURING WORKOUT, ALWAYS MONITOR YOUR CURRENT HEART RATE STATUS

..‘ ..‘ ®  You must place both of your hands on Ehdse Sensorsocated on th&eat
.. g ' Handlebar. Your pulse will be displayed approximately feveseds after the
- ¥ heart symbol v is displayed

HEART RATE
® |f you do not place your hands correctly and a $&eonds pass without a

I" pulse input, the console will turn off the pulsecait. The console will then
) display an error message “P”. Place your handk ba¢hePulse Sensors
HEART RATE correctly, the pulse readout will appear again

H. DURING WORKOUT, THE TORQUE/TENSION LEVEL IS EASILY CHANGED AT ANY TIME



- UP or DOWN button: You can change the torque/tension leweinf{f1 to 16
: ‘ levels) at any time during workout by pressiig or DOWN button
LI
RPM STOP
[N I N B .
[ I B B B .
[ I N

. DURING WORKOUT, ALWAYS NOTICE TARGET HEART RATE — A EASY WAY TO SET A
GOAL TO “STRENGTHEN YOUR CARDIOVASCULAR WORKOUT

(o
|4
TARGET H.R

‘ ® To improve your cardiovascular condition, while imgour personal age
during the setting mode, the console will calcuthteappropriate
' TARGET HEART RATE for you automatically

® TheTARGET HEART RATE calculation is based on 85% of the
maximum heart rate. For example: For a 30-yeamuskt, the max. user
heart rate should be 161 = (220-30) x 85%

®  The console will monitor your pulse and comparevéleie of your pulse
with TARGET HEART RATE . The value oHEART RATE will keep
flashing to warn you to slow down or lower the tgefresistance level if
your pulse value is greater thAARGET HEART RATE

J. DURING WORKOUT, HOW TO REVIEW SPEED, DISTANCE, CAL ORIES, RPM, ODO
(ODOMETER) AND WATT

During workout (after pressin§TART/PAUSE), the user could preddODE to selectSPEED, DISTANCE
andCALORIES, or RPM, ODO (Odometer)andWATT

-

= . - = .
Ld Le

L] ETART

EPLER ETART

icaica

L

|BisTRsIE

C3 €3

{Caomie e
" L "

RPM, ODO, WATT will show at the same time SPEED,_DISTANCE, CAL. will show at the same

UpP MODE
DOWN ENTER

e

time

About ODO (odometer) the function is similar tISTANCE, will accumulate the total
distance traveled by the item during workout. I&rth is any necessary to res#DO’s
distance value, predsP, MODE, DOWN andENTER at the same time to let the motor
automatically calibrate to res@DO value to zero




CONSOLE TROUBLE SHOOTING GUIDE

PROBLEM

POSSIBLE CAUSE

SOLUTION

El

1. Motor Malfunctiol Replace Motc

2. Magnetic Syster

Malfunction or got stuc Replace Magnetic System/Flywheel

No Motor signal

3. Connection \res are

Check whether the wires are well-connecteg
not well-connected or replace the broke wires with the new wires
broker
4. Console Malfunctic  |Replace Consa
1. Disconnect the Adaptor or Batteries. Reconrtextddaptor or Batterie

The Computer cannot ﬁolkaESBCOO:?;'Cg;e system. Wait two minutes then vetifyt the system
E2 gr?il;e contact with the | 2. If IC Chips is not well-assembled. Remove andsert the IC Chip
3. If the above solutions couldn't solve the praileeplace the IC chij
with a New IC Chi
. If you do not place your hands on tRelse Sensorsorrectly, thePulse
No heart rate signal after, , _ : :
E3 Body Fat testing result Sensorswon’t be able pick up the signals. The console ldidlien displa
when inBody Fat an error message “E3". To test it again, be supaoe your hands back
Program (P8) thePulse Sensorgorrectly
1. Check whether the wir|Replace the brokewires with new wires ¢
are broken or well-connectgd-connected the wires
Motor couldn't return to 2 EhiCk V\;hether thel motar
initi is broken (has struggle to
E5 the initial setup : ( > strugg Replace Motor
value/zero point adjust the resistance and will
make an abnormal noise)
Replace Magnetic System
The Computer is NOT |Verify that the Hand Pulse Sensor Wire Plugs armeoted FIRMLY and
receiving a Pulse Signatorrectly
The Hand Pulse Sensors will NOT operate corretur skin is
No Hand extremely dry. Moisten your hands with a little ea&nd try again.
Pulse Signal Grasp the Hand Pulse Sensors firmly and avoid ngoyaur hands while
or Incorrect : exercising. The computer will need a few secondietect and display
The Computer is . i .
g_and |PU|Se receivingg faint or your correct pulse rate. If this does not work,ri#jaxing your grip on the
ignal
g intermittent Pulse Sign’J!_|and Pulse Sensors
Clean the Hand Pulse Sensors to ensure a goocctbetaveen your body
and the Pulse Sensors
The problem still exists, replace the Hand Pulses8es.
he Ad . Check that the Adaptor is correctly connected telantrical outlet and
The LCD  |The Adaptor is not plugged into the socket on the machine correctly
Screen doegPlugged in (item power
not display supply from Adaptor)
anythin .
ything The Computer is faulty| Replace the Computer
The Speed |The Computer isn’t Verify the gap between Speed Sensor and the Magbetm or less
Display receiving a signal from : :
Show “O” |the Speed Sensor? Verify that all the Wire Plugs are connected FIRMLcorrectly and are n

damaged

or



Verify that the sensor Magnet is installed corngectl

The Sensor is faulty Replace the Speed Sensor

The Computer is faulty| Replace the Computer

4. The connection
between the Circuit
Board and the LCO

Membrane is loose, , . N :
5. Gently press down Verify that the Circuit Board is securely fastettedhe Computer Case.

Retighten the Screws. Take care NOT to over tigtiterScrews as this
on the LCD Screern, o ; -

if the partial display may destroy the Circuit Board. You just need topkéee Circuit Board
disappears, then it firm, STOP tightening screw when you meet resisgtanc

a connection

The LCD problem

Screen

Partially H bb b
Displays The Rubber Membrane

S
between the Circuit  |1. Open the Console.
Board and the LCD 2. Remove the Circuit Board's Screws, gently remoweGlrcuit Board,
Screen is misaligned/npt  Re-align the LCD screen and the Rubber Membrane.
in a same line. You 3. Reassemble the Circuit Board and taking care nbtitop or knock
might be able to see that the Rubber Membrane out of alignment before theu@iBoard
the LCD Screen is on a Screws are tight. You just need to keep the Cifdadrd firm, STOP
slight angle and NOT tightening screws when you meet resistance
inline or parallel with th
Console Cover

The Computer is faulty Replace the Computer

CONDITIONING GUIDELINES

How you begin your exercise program depends on gaysical condition. If you have been inactive $everal
years, or are severely overweight, you must slaamlg increase your time on the item gradually: a fiéwutes
per workout.

Initially, you may be able to exercise only fofeav minutes in your target zone, however, your hierditness
will improve over the next six to eight weeks. Diobé discouraged if it takes longer. It's importémtwork at
your own pace. Ultimately, you'll be able to exsecicontinuously for 30 minutes. The better youohbier
fitness, the harder you will have to work to stayour target zone. Please remember these essential

" Have your doctor review your training and dietgnams to advise you of a workout routine you shaadpt.
" Begin your training program slowly with realisgoals that have been set by you and your doctor.

" Monitor your pulse frequently. Establish your &trpeart rate base on your age and condition.

" Set up your 2 in 1 Elliptical / Stepper a flateawsurface at least 3 feet from walls and furniture
EXERCISE INTENSITY

To maximize the benefits of exercising, it is imjamit to exercise with the proper intensity. Thepemintensity
level can be found by using your heart rate asideguror effective aerobic exercise, your hear sitould be
maintained at a level between 70% and 85% of ycaximum heart rate as you exercise. This is knowyoas
target zone. You can find your target zone in #ide below. Target zones are listed for both unitimmed and
conditioned persons according to age.




Ane Target Heart Rate Average Max.

Zone Heart Rate 100%

(95% ~ 90% of Max.

Heart Rate)
20 110-180 beats per minute | 200 beats per minute
25 107-175 beats per minute | 195 beats per minute
30 105-171 beats per minute | 190 beats per minute
35 102-166 beats per minute | 185 beats per minute
40 99-162 beats per minute 180 beats per minute
45 97-157 beats per minute 175 beats per minute
al 94-153 beats per minute 170 beats per minute
] 91-148 beats per minute 165 beats per minute
B0 o8-144 beats per minute 160 beats per minute
b5 55-139 beats per minute 155 beats per minute
70 83-135 beats per minute 1580 beats per minute

During the first few months of your exercise pragr&eep your heart rate near the low end of yougetazone
as you exercise. After a few months, your hea# cain be increased gradually until it is near tiedia of your
target zone as you exercise.

To measure your heart rate manually, stop exergcibit continue moving your legs or walking arounl a
place two fingers on your wrist. Take a six-secbedrtbeat count and multiply the results by 10itd fyour
heart rate. For example, if your six-second heattbeunt is 14, your heart rate is 140 beats pautai (A six-
second count is used because your heart rate nopl hpidly when you stop exercising.) Adjust theensity of
your exercise until your heart rate is at the prdeeel.

WARM-UP AND COOL-DOWN

Warm-up The purpose of warming up is to prepare your bfodyexercise and to minimize injuries. Warm up
for two to five minutes before strength-traininga@robic exercising. Perform activities that rajiear heart rate
and warm the working muscles. Activities may in@uarisk walking, jogging, jumping jacks, jump ro@ad
running in place.

Stretching Stretching while your muscles are warm after a proparm-up and again after your strength or
aerobic training session is very important. Musdgestch more easily at these times because af ¢tevated
temperature, which greatly reduces the risk ofrinjBtretches should be held for 15 to 30 secobBdsnot
bounce.

Suggested Stretching Exercises
Lower Body Stretch

Place feet shoulder-width apart and lean forwarekeKthis position for 30 seconds using the body aatural
weight to stretch the backs of the legs. DO NOT B{@E! When the pull on the back of the legs lessgna
lower position gradually.

Bent Torso Pulls



While sitting on the floor, have legs apart one s¢égight and one knee bent. Pull the chest dowouoh the
thigh on the leg that is bent and twist at the tvaisld this position at least 10 seconds. Rep@diries on each

o

b

Floor Stretch

While sitting on the floor, open the legs as widepassible. Stretch the upper body toward the kmethe right
leg by using your arms to pull your chest to ydughs. Hold this stretch 10 to 30 seconds. DO NQ@UBICE!
Do this stretch 10 times. Repeat the stretch vghleft leg

b/

Bent Over Leg Stretch

Stand with feet shoulder-width apart and lean fadnas illustrated. Using the arms, gently pull tipper body
towards the right leg. Let the head hand down. DWINBOUNCE! Hold the position a minimum of 10 secend
Repeat pulling the upper body to the left leg. bis stretch several times slowly.

A

Remember always to check with your physician beforstarting any exercise program.

Cool-Down The purpose of cooling down is to return the btalits normal, or near normal, resting state at the
end of each exercise session. A proper cool-dowei® your heart rate and allows blood to returtheheart.
Your cool-down should include the stretches lissdbdve and should be completed after each strerajthirlg
session.



PRODUCT PARTS DRAWING (A)




PRODUCT PARTS DRAWING (B)




PARTS LIST

NO.

Part Name

Qty

Main Frame

Front Stabilizer

Rear Stabilizer

Left Sliding Rail

Right Sliding Rail

Upright Post

Fixed Handlebar

Left Upper Handlebar

©| 0| Nl o g | W| N|

Right Upper Handlebar

=
o

Left Middle Handlebar

=
=

Right Middle Handlebar

[y
N

Pivoting Arm

=
w

Left Pedal Support Arm

H
N

Right Pedal Support Arm

[N
(6}

Linkage

[y
o

Pedal Arm Connector

=
~

Left Chain Cover

[y
00}

Right Chain Cover

[N
©

Crank Cover

N
o

Pulley

N
[y

Magnet

N
N

Belt (1168 J6)

N
w

Leveler

N
~

Tube Decoration Cover for Stabilizer

N
(6]

Transportation Wheel

N
(o))

EndCap

N
~

Adjusting Rear Stabilizer EndCap

N
oo

Bushing

N
©

Bushing (flat)

w
o

Securing Cap (38.1mm)

w
(=

Rail Sleeve

w
N

Console




33

Console Bottom Cover

34

Left Console Sleeve

35

Right Console Sleeve

36

Rotator Cuff

37

Upright Sleeve

38

Hand Pulse Upper Cover

39

Hand Pulse Bottom Cover

40

Handlebar Decoration Cover

41

Round Plug

42

Foam Grip for Upper Handlebar

43

Handheld Plug

44

Handlebar Sleeve

45

Middle Handlebar Bushing

46

Securing Capy60)

47

Round Plug (25.4mm)

48

Spring Knob

50

Bushing (12x38mm)

51

Round Plug (38.1mm)

52

Square Plug (25.4mm)

53

Non-Slip Pad

54

Pedal Upper Case

55

Sliding Roller

56

Roller Spacer

57

Bushing (17%33.4mm)

58

Linkage Plug

59

Left Upright Post Cover

60

Right Upright Post Cover

61

Pulse Sensor Housing w/ Sensor Plate

62

Flywheel

63

Axle

64

Left Crank

65

Right Crank

66

Fixed Plate for Motor

67

Cable

68

Shaft Sleeve

69

Roller Bracket




70 |Bearing (6000) 4
71 |Bearing (6004) 2
72 |Bearing (6300) 2
73 |Spacer (10x14x2mm) 2
74 |C-Ring 1
75 |E-Ring 2
76 |Eye Bolt 2
77 |Tension Bracket 2
78 |Wave Washer 1
79 |Lock Washer 15
80 |Washer (8x16x2.0t) 11
81 |Washer (8x60x2.0t) 2
82 |Washer (10x23x2.0t) 10
83 |Washer (17x33.4x0.5t) 4
84 |Washer (21x30x0.5t) 2
85 |Washer (21x30x1.0t) 1
86 |Screw (M3x25mm) 4
87 |Screw (M4x16mm) 4
88 |Screw (M4x16mm) 7
89 |Bolt (M5x18mm) 17
90 |Bolt (M5xp0.8x25mm) 4
91 |Bolt (M5xp0.8x15mm) 4
92 |Bolt (M5xp0.8x25mm) 2
93 |Bolt (M6xpl.0x25mm) 12
94 |Bolt (M8xpl.25%x16mm) 4
95 |Bolt (M5xp0.8x12mm) 4
96 |Bolt (M8xpl.25%x15mm) 2
97 |Bolt (M5xp0.8x15mm) 2
98 |Bolt (M6xpl1.0x15mm) 4
99 |Bolt (M6xp1.0x35mm) 4
100 | Bolt (M8xpl.25x45mm) 1
101 | Bolt (M8xp1.25x90mm) 2
102 | Bolt (M8xpl.25x16mm) 4
103 | Bolt (M8xp1.25x20mm) 4
104 | Bolt (M8xp1.25x50mm) 2
105 | Bolt (M8xp1.25x65mm) 2




106

Bolt (M8xp1.25%x90mm)

107

Bolt (M10xp1.5x85mm)

108

Bolt (M8xp1.25%16mm)

109

Carriage Bolt (M8xp1.25%x90mm)

110

Nylon Nut (M6xp1.0)

111

Thin Nylon Nut (M8xp1.25)

N

112

Nylon Nut (M8xp1.25)

[E=Y
w

113

Nylon Nut (M10xp1.5)

114

Nut (M8xp1.25)

115

Flange Nut (M10)

116

Flange Nut - Black Color (M10)

117

Upper Connection Wire

118

Middle Connection Wire

119

Lower Connection Wire

120

Sensor Wire & Stand

N e B B T L R B

121

Motor

=

122

Adaptor Connection Wire

123

Adaptor

124

Upper Pulse Sensor Wire

125

Lower Pulse Sensor Wire

=

126

Middle Handlebar Connection Plug

N

127

Pivoting Arm Connection Plug

128

Left Handrail Base Cover

129

Right Handrail Base Cover

130

Pedal Bottom Case

Nl N NN

131

Screw (M4x10mm)




TERMS AND CONDITIONS OF WARRANTY, WARRANTY CLAIMS

General Conditions of Warranty and Definition of Terms

All Warranty Conditions stated hereunder determiffarranty Coverage and Warranty Claim Procedure.
Conditions of Warranty and Warranty Claims are gogd by Act No. 40/1964 Coll. Civil Code, Act No.
513/1991 Coll., Commercial Code, and Act No. 6382 Zoll., Consumer Protection Act, as amended, ialso
cases that are not specified by these Warrantg.rule

The seller is SEVEN SPORT s.r.0. with its regiserdfice in Borivojova Street 35/878, Prague 13000,
Company Registration Number: 26847264, registendtie Trade Register at Regional Court in Pragaetiéh
C, Insert No. 116888.

According to valid legal regulations it depends thiee the Buyer is the End Customer or not.

“The Buyer who is the End Costumer” or simply tientd Costumer” is the legal entity that does notcbae
and execute the Contract in order to run or prorhi@@wn trade or business activities.

“The Buyer who is not the End Customer” is a Busgmean that buys Goods or uses services for thepe!gpf
using the Goods or services for his own businesiwities. The Buyer conforms to the General Purehas
Agreement and business conditions to the extemifsg@in the Commercial Code.

These Conditions of Warranty and Warranty Claine an integral part of every Purchase Agreement made
between the Seller and the Buyer. All Warranty Goowks are valid and binding, unless otherwise gjgatin
the Purchase Agreement, in the Amendment to thigr@ct or in another written agreement.

Warranty Conditions
Warranty Period

The Seller provides the Buyer a 24 months WarrdatyGoods Quality, unless otherwise specified ia th
Certificate of Warranty, Invoice, Bill of Delivergr other documents related to the Goods. The legalanty
period provided to the Consumer is not affected.

By the Warranty for Goods Quality, the Seller gméeas that the delivered Goods shall be, for aireperiod
of time, suitable for regular or contracted used @mat the Goods shall maintain its regular or @oted
features.

The Warranty does not cover defects resulting from:

User’s fault, i.e. product damage caused by unfigdlrepair work, improper assembly, insufficiensértion of
seat post into frame, insufficient tightening ofipks and cranks

Improper maintenance

Mechanical damages

Regular use (e.g. wearing out of rubber and plgstits, joints etc.)
Unavoidable event, natural disaster

Adjustments made by unqualified person

Improper maintenance, improper placement, damagesed by low or high temperature, water, inappeb@ri
pressure, shocks, intentional changes in desigomstruction etc.

Warranty Claim Procedure

The Buyer is obliged to check the Goods delivergdhe Seller immediately after taking the respoitisjtfor
the Goods and its damages, i.e. immediately aftedelivery. The Buyer must check the Goods so hieat
discovers all the defects that can be discovereslibli check.

When making a Warranty Claim the Buyer is obligenlrequest of the Seller, to prove the purchasevahdity
of the claim by the Invoice or Bill of Delivery thincludes the product’'s serial number, or evemyuay the
documents without the serial number. If the Buyeesinot prove the validity of the Warranty Claimthgse
documents, the Seller has the right to reject tlaersnty Claim.

If the Buyer gives notice of a defect that is novered by the Warranty (e.g. in the case that tlaersity
Conditions were not fulfilled or in the case of ogjing the defect by mistake etc.), the Sellerligitde to



require a compensation for all the costs arisimgnfithe repair. The cost shall be calculated acogrth the
valid price list of services and transport costs.

If the Seller finds out (by testing) that the protlis not damaged, the Warranty Claim is not a@mkpThe
Seller reserves the right to claim a compensatiortdsts arising from the false Warranty Claim.

In case the Buyer makes a claim about the Goodsstiegally covered by the Warranty provided by eller,
the Seller shall fix the reported defects by meafrepair or by the exchange of the damaged paptaduct for
a new one. Based on the agreement of the BuyefSeHer has the right to exchange the defected &&mda
fully compatible Goods of the same or better techintharacteristics. The Seller is entitled to c®the form of
the Warranty Claim Procedures described in thiagraph.

The Seller shall settle the Warranty Claim withi @ays after the delivery of the defective Gooddess a
longer period has been agreed upon. The day wieereffaired or exchanged Goods is handed over Buter
is considered to be the day of the Warranty Clattiesnent. When the Seller is not able to setteWharranty
Claim within the agreed period due to the specifiture of the Goods defect, he and the Buyer shalle an
agreement about an alternative solution. In cask agreement is not made, the Seller is obliggutdwide the
Buyer with a financial compensation in the formaafefund.

=

SEVEN SPORT, s.r.o.

Borivojova 35/878 130 00 Praha 3, Czech Rebublic RNC268 47 264, VAT ID: CZ26847264
Orders: +420 556 300 970, objednavky@insparitiz
Warranty Claims: +420 556 770 190, Mobile: +420 883 019, reklamace@insportline.cz
Service: +420 556 770 190, Mobile: +420 604 85%3,0 servis@insportline.cz

Fax: +420 556 770 192, (Service +420 556 770 191)

Web: www.insportline.cz, www.worker.cz, www.workeoto.cz

INSPORTLINE, s.r.o.

Bratislavska 36, 911 05 Trencin, Slovakia CRN3BBE723, VAT ID: SK2020177082
Orders: +421(0)326 526 701, +421(0)917 649 192, objednavky@insportline.sk
Warranty Claims: +421(0)326 526 701, +421(0)918 808, reklamacie@insportline.sk
Fax: +421(0)326 526 705

Web: www.insportline.sk, www.worker.sk, www.workenoto.sk

Date of Sale: Stamp and Signature of Seller:






